
M6�������



29

25

16

14

1

11

9

7

5

3

1. ��、����

23

FRAME & MISCELLANEOUS  COVER  COMPONENTS

MAIN  SHAFT & NEEDLE  BAR  COMPONENTS

PRESSER  MECHANISM & PRESSER  VARIABLE  COMPONENTS ( )1

CONTENTS

2. 	
、����

3. 
����

18

33

� �

4. ������

AUXILIARY  PRESSER  MECHANISM & MARKER  PEN  COMPONENTS

TENSION  RELEASE & THREAD  TENSION  COMPONENTS

5. ����

LOWER SHAFT TRIM THREAD COMPONENTS

6. �
����

LUBRICATION COMPONENTS

7. ����

FEEDING COMPONENTS(1)

8  X-Y 1. ����( )

FEEDING COMPONENTS(2)

9  X-Y 2. ����( )

PNEUMATIC  COMPONENTS

11. ����

BIG SEWING BED COMPONENTS

12 800. ��!��（ ）

14 800. �$��（ ）

MACHINE STAND COMPONENTS

ACCESSORIES  COMPONENTS

16. %���

20

FEEDING COMPONENTS( )3

10  X-Y 3. ����( )

35
WIPER  MECHANISM  COMPONENTS (1)

17 1. '*��( )

38
WIPER  MECHANISM  COMPONENTS (2)

18 2. '*��( )

27

BIG SEWING BED COMPONENTS

13 900. ��!��（ ）

3115 900. �$��（ ）

MACHINE STAND COMPONENTS



1.��、����

14

13

16

20

15

22

23

24

26

21

18

27
29

33

17

30

31

32 31

2

2

21

25

43

44

45

14

13

34

2

12
2

19

1

1

3
4

56

10

7

10

11

8

9

14

28

36

35

36

37

38

39

40

41

42

A

A

46
47

48

49

50

51

52



2

��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

1 	
�20024055

2 10008776 �
 M5 L=12 SCREW M5 L=12

34 10011232 �
 M6 L=6 SCREW M6 L=6 1

1 10000090 ������ RUBBER PLUG3 9

1 10011099 ��� RUBBER PLUG4 5

15 20023895 ����� FACE COVER 1

19 10000563 �
 M4 L=5 SCREW M4 L=5 2

20 10062754 ��� ARM THREAD GUIDE DOWN 1

2 10010668 �
1 SM11/64"×4 0 SCREW SM11/64"×40 2

2 10009471 �� M4 NUT M4 12

2 10051477 ����
3 M3.5 L=3 SCREW M3.5 L=3 1

2 10049613 ��� ARM THREAD GUIDE FIXED BASE 14

2 10049614 �� ARM THREAD GUIDE 15

26 10008940 ��� ARM THREAD GUIDE RIGHT 1

18 10009691 �
 SM9/64"×4 0 L=10 SCREW SM9/64"×40 L=10 1

3 �
0 10008934 SM / "×3 16 28 SCREW SM /  "×3 16 28 1

3 10011158 �
1 SM15/64"×2 8 SCREW SM15/64"×28 2

3 10011200 !#�� ARM THREAD GUIDE UP 12

3 10011145 $%#�� SINGLE-HOLE THREAD EYELET GUIDE 13

43 10024992 &'�() SUPPORT PILLAR 4

4 10009103 �
4 M4×1 6 SCREW M4 L=16 4

4 �*&'� SIGNAL SWITCH BOARD 15

BACK COVER 1

15

3 TOP COVER REAR 1!
�20024056

4 PLATE 1+,�10062527

5 SCREW M5 L 12= 2�
 =M5 L 1610003164

6 1:;���<10062490

7 1>?�10062548

8 SCREW M3 L 5= 4�
 =M3 L 510003034

9 1:;*10061932

10 SCREW M5 L 12= 3�
 =M5 L 1210003162

11 1:;���10062496

12 1@
�20023894

16 FACE PLATE 1��+,J10062054

27 ELECTRONIC THREAD CLAMP DEVICE 1Z[\�]10063515

28 SCREW M4 L 10= 1�
 =M4 L 1010007068

29 THREAD TAKE UP LEVER COVER- 1^�_`bc20023540

35 1+,�de10063992

36 SCREW M4 L 4= 4�
 =M4 L 410005050

37 1+,�d�10063991

38 1fg Zh�i�LOGO10064763

41 SCREW M4 L 16= 210002959

39 SCREW 2�
10062983

40 1j+,�20025435

42 1fgLOGO_9510063819

46 10059802 l�mn]pq� GUIDE PLATE 1

47 10059803 l�sumnv THB SENSOR CABLE ASM 1

48 10000752 mnvwpqv BUSHING 1

49 10009691 SCREW SM9 64 40/  "× 1�
 SM9/64"×40

xz{[ 150 10052997

51 10062106 xz{[bf 1

�*、w+}� FRAME   MISCELLANEOUS COVER COMPONENTS&

52 10063869 ����'�� 1

�
 =M4 L 16

17 10008940 ARM THREAD GUIDE LEFT 1���



2. ��、����

1
23

4

5

6

4

7

15

14

28

29

32

33

30

34

39

40 41

43

42

44

45

46

48 47

24

31

35

36

38

37

3

12

23

2220

19

21

18

17

11

4

10

9

8

16

13
14

15

4

26

27

25



��、���� MAIN SHAFT & NEEDLE BAR COMPONENTS

	


NO.

�


Part No.
�� DESCRIPTION


�

Qty

1 10001943 �� M5 L=20 SCREW M5 L=20 4

2 10000260 ��5.2×9 .8×1 WASHER 5.2×9 .8×1 4

���� MAIN SHAFT SERVO MOTOR 1

4 10009187 �� M6 L=8 SCREW M6 L=8 8

5 10012615 ���(1) COUPLING (1) 1

6 10011227 ������ COUPLING RUBBER 1

7 10012613 ���(2) COUPLING (2) 1

10049904 ������ UPPER SHAFT TENSION PULLEY ASM 1

10010678 �� SM15/64"×28 L=8 SCREW SM15/64"×28 L=8 2

1 10 �� ! BEARING_BUSH 10 014362

MAIN SHAFT

24 10027407 '� B GEAR_B 1

17 10021312 '� A GEAR_A 1

18 10027277 �! NEEDLE FEED SHAFT METAL 1

19 10011242 *+ SPRING 1

2 10027278 ,�� HANDWHEEL SHAFT 10

2 10006073 : SPRING PIN 11

2 10011603 ,� HANDWHEEL 12

2 10011225 �� M6 HANDWHEEL  SETSCREW  M6 13

14 210042095 �� ! BEARING_BUSH

13 10025882 �� 6004NR-2RS_BOM BEARING  6004NR-2RS 1

29 10010082 �� SM9/32"×2 8 L=16 SCREW SM9/32"×2 8 L=16 1

30 10005020 �� SM1/4"×40 L=6 SCREW SM1/4"×40 L=6 2

31 10012607 ��<> COUNTER WEIGHT 1

32 10010545 �� SM9/32"×2 8 L=15 SCREW SM9/32"×2 8 L=15 1

3 10011622 �� 8×1 5×0 .7 WASHER 8×1 5×0 .7 13

3 10038440 ?@�J� THREAD_TAKE_UP_COMPL 14

35 10009109 �� M4 L=6 SCREW  M4  L=6 2

36 10011194 ��XZ�[� SLIDE BLOCK 1

39 10010587 ��\ RUBBER  PLUG 1

40 10049875 ����! NEEDLE_BAR_METAL 1

41 10031678 ]^` NEEDLE_BAR_METAL_GREASE_COVER 1

4 ��XZb NEEDLE BAR CONNECTING 12 10010590

4 10030286 �� SCREW 13

（1）

45 10046043 ��e�! NEEDLE_BAR_LOWER_METAL 1

46 10062753 ��@f THREAD GUIDE 1

47 10041770 �� SM1/8″×44 L=4.5 SCREW SM1/8"×44 L=4.5 1

48 10053820 �� DP×5 10# NEEDLE DP×5 10# 1

4

8

11

10050517 �� 6004ZZ BEARING 6004ZZ 128

9 10029408 �� 6022VVNR BEARING 6022VVNR 1

15 10022863 �� M6×0.75

16 10051864 �� 6004 BEARING  6004 1

HANDWHEEL  SETSCREW  M6×0.75 4

25 10062200 pq� 1

26 10014332 ��pq�#$% 1

10010953 10 10 2�� M5 L= SCREW M5 L=27

37 10057568 ��[�s NEEDLE BAR METAL GREASE COVER 1

38 10048800 �� M4 L=10 SCREW M4 L=10 4

44 10063340 �� Dp×5（~�） NEEDLE BAR DP×5

（1）10063341 �� DP×5（~�） NEEDLE BAR DP×5

（1）10056785 �� DB×1（~�） NEEDLE BAR DB×1

10065683

12 10055051

��� ��( )900 900

��( )800 （1）

MAIN SHAFT （1）

3 10066340



24

24
25

27

3

1

5

2

10

17

21

22
23

19

18

15

20

12

4

6

6
7

5

16

26

16

11

28

3.�����

5

8

5

9

13

14



6

��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

1 	
 M4 L=110000863 2

2 10061929 ��
���� STEPPING MOTOR 1

3 	
 M L= SCREW M L=10010958 5 14 5 14 3

4 ��
�����10062696

5 10012014 	
 M5 L=4 SCREW M5 L=4 8

6 10027317 ��� COUPLING 2

7 10056286 ������ COUPLING RUBBER RING 1

10057955 �
���

9 �� F688ZZ BEARING F688ZZ

10

11

10027320 �� RETAINING RING

13

10057545 �! CRANK 1

10011410 	
 M5 L=10 SCREW M5 L=10 1

1 10057544 "# CONNECTING ROD 15

1 100575476 �$	
 AXIAL SCREW 2

1 	
 SM11/64"×4 0 SCREW SM11/64"×40 17 10033253

1 100575418 �#&' PRESSURE BAR GUIDE 1

19 10057542 �# PRESS ROD 1

2 100575480 �#() PRESS ROD 1

2 10057415 ��
 MEDIUM PRESSURE FOOT 11

2 10011680 *� 4.6×9 .7×0.8 WASHER 4.6×9.7×0.8 12

2 10010650 	
 SM9/64″×40 SCREW SM9/64″×40 13

��
,� LOWER SHAFT TRIM THREAD COMPONENTS

2 100015134 	
-� SCREW M3 L=6 4

25 10063766 :;���3 MOUNTING PLATE 1

26 10058965 :; LINOLEUM 1

28 210058966 :; LINOLEUM 1

27 10063765 :;���2 MOUNTING PLATE 1

MOTOR BRACKET 1

SCREW M4 L=1 42

DRIVE SHAFT 1

8

110026126

1

12

14

�� F698ZZ BEARING F698ZZ 110009776

�� 6 RING 6 110009654



4.������

1

7

2

3

4
5

6

7

8

9

18

3

4
10

11

12

13

14

16

16

17

19

15



������ AUXILIARY PRESSER MECHANISM COMPONETS

�	

NO.

�	

Part No.

� DESCRIPTION

�


Qty

1

8

���� CYLINDER 110062535

2 �� =M5 L 12 SCREW M5 L=12 210013883

3 �� 5 SPRING WASHER 5 410005537

4 �� 5 WASHER 5 410012318

5 ���������2 CYLINDER PLATE 2 110064027

6 �� =M3 L 8 210062759

7 ������ PRESSURE BAR GUIDE 110061979

8 �� ×SM9/64" 40 SCREW SM9/64" 40× 110030286

9 ���� PRESS ROD 110061978

10 �� M4 L=10 SCREW M4 L=10 110064268

���� 4 SPRING WASHER 4 1

�� 4 WASHER 4 1

11

12

13 �������_�� CYLINDER PLATE 110063521

14 ���� AUXILIARY PRESSER FOOT 110062788

16 �� M4 L=10 SCREW M4 L=10 2

17 �!��# 110063522

SCREW M3 L=8

19 �$_PC04-M5C 210061374 TIE-IN

18 �� =M5 L 10 SCREW M5 L=10 210003165

10002991

10002949

10002862

15 ����%& BUSHING 110062073



5.����

9

1

29



���� TENSION RELEASE & THREAD TENSION COMPONENTS

��

NO.

��

Part No.
�	 DESCRIPTION


�

Qty

10

1 �
 SM3/16"×28 L=6 SCREW  SM3/16"×28  L=6 110041529

2 ������ THREAD_TENSION_1_ASM 110064310

3 ���� THREAD_TENSION_1_DISK 110012589

4 �
 SM11/64"×40 SCREW  SM11/64"×40 110005841

5 ���� THREAD_TENSION_2_DISK 210005839

6 �� SPRING 110005838

7 ������ SM11/64"×40 SCREW  SM11/64"×40 110051458

8 �
 M5 L=10 SCREW  M5  L=10 210007096

9 ����� SOLENOID  ASM 110057974

10 �������� TENSION  RELEASE  CRANK  FRAME 110057933

11 �
 M4 L=8 SCREW  M4  L=8 210051846

12 �� 7×13×2 WASHER  7×13×2 110059819

13 �� M4 NUT  M4 110002076

14 �
 M4 L=30 SCREW  M4  L=30 110063649

15 ���
 TENSION  RELEASE  PIN 110059808

16 ����� THREAD_TENSION_2_ASM 110064309

17 �
 M5 L=5 SCREW  M5  L=5 110012162

18 ��
 TENSION  RELEASE  PIN 110004184

19 ���!#$ THREAD_TENSION_POST_BASE 110039524

20 �
 SM9/64"×40 L=5.5 SCREW  SM9/64"×40  L=5.5 110004200

21 O 13×1.5%� O  TYPE  RING  13×1.5 110004183

22 �
 SM1/4"×40 �
 SM1/4"×40 110004177

23 ��� SPRING 110064247

24 ��� THREAD_TENSION_DISK 210004180

25 ��� THREAD_TENSION_DISK_PRESSER 110004179

26 �� SPRING 110004176

27 ��'(� DISK_STOPPER 110004199

28 �� THREAD  TENSION  NUT 110040449

29 �� SPRING 110050348



6.�������

11

22

13

14

14

14

31

32

20

21

20

50

51
52

53
54

58

55
56

57

59

60 61

62
63

64

65

66

67

68

69

70

71

72

73

74

75

76

77

33



������� PRESSER MECHANISM & PRESSER VARIBLE COMPONENTS

	


NO.

�


Part No.
�� DESCRIPTION


�

Qty

1 10054088 ��62/22ZZ BEARING 62/22ZZ 1

2 10040825 ���� BEARING SUPPORT 1

3 10010678 SM15/64"×2 8�� SCREW SM15/64"×2 8 8

（1）

5 10002020 M8×40 �� SCREW M8 L=10 1

6 10027837 ���� TENSION PULLEY 1

7 10050517 6004ZZ_BOM�� BEARING 6004ZZ_BOM 2

8 10007916 20�� RING 20 1

9 10051566 ������!#� LOWER SPROCKET 1

10 10009187 M6×8 �� SCREW M6 L=8 2

11 10025881 6204NR-2RS_BOM�� BEARING 6204NR-2RS 1

（1）

1 10037722 ��6904ZZNR BEARING 6904ZZNR 15

16 10008862 SM1/4"×40 �� SCREW SM1/4"×40 2

17 �� GEAR 110023911

18 10012538 $% OIL SEAL 1

19 10025882 �� 6004NR-2RS_BOM BEARING 6004NR-2RS 1

2 10008862 SM1/4"×40 �� SCREW SM1/4"×40 20

2 �� GEAR 11 10023912

23 10012423 $% OIL SEAL 1

24 10026221 6901-ZZ_BOM�� BEARING 6901-ZZ 1

25 10012014 M5×4 �� SCREW M5 L=4 2

26 10049842 ��'���� RING 1

27 �� SHAFT 110065811

28 10010063 $( OIL WICK 1

29 10000457 )*+$��O!� O-RING 1

30 10010064 SM3/16″×32 �� SCREW SM3/16″×32 1

34 10013029 $% OIL SEAL 2

35 10008779 $<>? JOINT 2

36 10054194 �� M8×1 SCREW M8×1 1

37 10014386 @X[ PLUNGER SPRING 1

38 10012609 @X PLUNGER 1

39 10054060 900��\� FRONT BUSHING 1

40 10051729 750]^`b;c KNIFE BRACKET MOUNTING BASE GASKET 2

41 10011794 �� M4 L=10 SCREW M4 L=10 2

12

43 10011588 �� SM11/64″×40 SCREW SM11/64"×40 2

44 ]^ ROUND KNIFE 110063085

42 ]^`bd� KNIFE BRACKET MOUNTING BASE 110061567

1003778 e���#（fg）7

1003778 e���#（fg）8

e���#（fg）10052388

e���#（fg）10054280

13 6204ZZ�� BEARING 6204ZZ 110064993

14 ���� BEARING SUPPORT 310037694

22 10012678 �� BUSHING 1

32 10062729 ��h� 1

33 10050402 750]^`b_i)* 1

3 $% OIL SEAL1 10011204 1

10065684

�#��（ ）80012 10055052 SHAFT

（1）jkl #��（ ）900 900 SHAFT

TIMING BELT4 10037786 e���#（fg）

（1）TIMING BELT

（1）TIMING BELT

（1）TIMING BELT

（1）TIMING BELT



������� PRESSER MECHANISM & PRESSER VARIBLE COMPONENTS

	


NO.

�


Part No.
�� DESCRIPTION


�

Qty

59 10013044 ���� KNIFE SHAFT CONNECTING BAR 1

6 10026142 �� SCREW 20

58 10064248 �� BUSHING 1

6 10013010 ��������� CRANK BLOCK 13

TRIMMING CRANK 1

62 10056719 �� SM3/16″×32 SCREW SM3/16″×32 1

50 10053634 �� SCREW 2

51 10040655 �� SCREW 4

52 10038528 ���!"# SMALL NEEDLE PLATE 1

53 10048793 750"# NEEDLE PLATE 1

HOOK 1

67 10063086 $% BOBBIN 1

BOBBIN CASE 1

69 10010373 �� SM11/64″×4 0 SCREW SM11/64″×4 0 1

BOBBIN CASE HOLDER

71 10009601 �� SM9/64″×40 SCREW SM9/64″×40 1

72 10055264 '�(# FIXED KNIFE PLATE 1

73 10011421 '� FIXED KNIFE 1

74 10042100 '�)* FIXED KNIFE GASKET 1

75 10046203 '�+�� FIXED KNIFE SCREW 1

77 10011584 ,�- DISPART THREAN SHUTTLE 1

13

76 10057346 ,�-)* DISPART THREAN SHUTTLE GASKET 1

4 100 ��6 09626 SCREW M3 L=4.35                               3M3 L=4.35

4 100 �:(#7 13026 1KNIFE HOLDER

4 10009471 �; KUT 18

4 10053055 <>"#?@ SQUARE NEEDLE PLATE 19

54 ��JYZ[ STEPPING MOTOR 110066343

55 )\ 6 WASHER 6 310005537

56 ]^)\ 6 SPRING WASHER 6 310005537

57 �� M6 L=20 SCREW M6 L 20= 310002028

64 ��_`# FIXED PLATE 110063113

65 �� M4 L=8 SCREW M4 L 8= 210003399

61 10063112 ����

66 10062467 DSH1.6-B0TRcde$_

68 10065171 1.6P BC-DB(6)-NBL2$i

10041951 e$'`j（lm）

10051042 e$'`j（lm）

(1)

(1)

4 ��:5 10013045 ROUND KNIFE BRACKET 1

(1)

70 10041950 e$'`j（lm）

BOBBIN CASE HOLDER

BOBBIN CASE HOLDER



7. ����

B

D

E
D

B

1
2

3

45

6

8

9

7

13

14

15

5

17

18

17

18

18

17

27

16

20
21

19

14

F

17

16 C

5

C

E

16

11

22
3

28

11

16

10

6

18

25

26

22

22

23 24

F

A

A

12



���� LUBRICATION COMPONENTS

��

NO.

��

Part No.
�	 DESCRIPTION


�

Qty

1 10057442

2 �
� RUBBER PLUG 110010587

3 �� =10005350 M4 L 8

4 10022469 ��� SPRING CLIP 1

5 10007800 φ3×φ5�� OIL TUBE φ3×φ5 1,500

6 10014461 6.5×2O �� O-RING 2

7 10007806 φ8×φ10�� OIL TUBE φ8×φ10 200

8 10013048 �� SPRING 1

9 10008783 SM5/16"×24 �� SCREW SM5/16"×24 2

1 10009195 M4×7.80 �� SCREW M4 L=7.8 63

1 10037679 ��!#$ COVER PLATE 14

1 10038525 ��!#$% PLATE 15

1 10007796 φ4×φ6�� OIL TUBE φ4×φ6 6506

1 10012160 �� SPRING 27

19 10010517 ��&'( OIL REGULATING VAVLVE 1

18 510008779 ��)* JOINT

2 10000567 ��&'(O�� O-RING 10

2 10000566 ��&'+ REGULATING ROD 11

2 10007096 M5×1 0�� SCREW M5 L=10 42

2 10048826 �:;< OIL LEVEL LABEL 13

24 10005291 >�!�� SMALL OIL TANK 1

25 10006185 �?�� OILCAN ASM 1

26 210005041 M4×10 @FXY*�Z SCREW M4 L=10

27 10048780 ��)* JOINT 1

28 10055081 [�\](^_` MOUNTING PLATE 1

10 10042039 2KW03-08\]( SOLENOID VALVE 1

11 10050200 bcdefg JOINT 1

15

SCREW M4 L 8= 6

1 �
� RUBBER PLUG 12 10010587

1�!��2 OIL ATNK 2



8 X-Y 1. ����( )

16

1

2

4

5

6

7

8

9

10

10

11

11

12 13

15

14

3



17

��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

X-Y	
��（1） FEEDING COMPONENTS

1 �� M3 L=9.5 SCREW M3 L=9.5 410000984

2 ����2 BAFFLE 110063163

3 �� 5 WASHER 5 410012318

4 �� M5 L=10 SCREW M5 L=10 810007096

5 � SPRING PIN 210052200

6 ������� TIE-IN 210052376

7 ���! ALUMINUM PROFILE GUIDE 110063155

8 210001513 �� M3 L=6 SCREW M3 L=6

9 110063170 X"#$% X SENSOR MOUNTING

10 210009471 �& M4 NUT M4

11 410052378 '��� JOINT

12 210063101 �
'( AIR CYLINDER

13 210040655 �� M4 L=8 SCREW M4 L=8

14 510003875 �� M4 L=8 SCREW M4 L=8

15 110012752 �� M4 L=10 SCREW M4 L=10



9 X-Y 2. ����( )

18

1

2

3

5

4 6

A

A

10

9

7

8

9

11

12

13

14

B

B

15

17

18

19 20

21

22
23

24
25

1626

27

28

29
30

3

14

31

3

14

31

32

33
34

35

36

41

42

3
14

43

37

37

38
39

40



��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

X-Y	
��（2） FEEDING COMPONENTS

1 �� M3 L=6 SCREW M3 L=6 410039650

2 ��� 3 WASHER 3 410041012

3 �� 5 WASHER 5 1610012318

4 MOUNTING PLATE 1 110063162 ����1

5 PLASTIC DRAG CHAIN 110037199 �
��

6 610009667 �� M3 L=6 SCREW M3 L=6

7 110063176 X����

8 110063175 ����� MOUNTING PLATE

9 810005350 �� M4 L=8 SCREW M4 L=8

10 10066192 PLASTIC DRAG CHAIN 1185�
��

110000984 �� M3 L=9.5 SCREW M3 L=9.511

110061948 X��!12

210003165 SCREW M5 L=1013 �� M5 L=10

1410005537 WASHER 514 "#�� 5

X DIRECTION SENSOR

110063171 X LINEAR GUIDE RAIL15 X�$%&�

241001439516 SCREW M4 L=14�� M4 L=14

41000194317 SCREW M5 L=20�� M5 L=20

41000910318 SCREW M4 L=16�� M4 L=16

11006316619 TIGHTER PLATE'(�

11000513920 SCREW M5 L=12�� M5 L=12

11006315821 )*+

11006317422 WASHER 35�� 35

11006046423 BEARING,/:;<>?@JK

11006316824 '(�

11000323925 V� 35

11006315926 $%Z[\>��

E-RING 35

11006316927 X�Z[

41000917128 SCREW M6 L=25�� M6 L=25

410003077 WASHER 629 "#�� 6

41000299530 WASHER 6�� 6

81001095831 SCREW M5 L=14�� M5 L=14

11006317732 JK]^�

11000977833 BEARING6002ZZJK

11006315634 X�]^`JK�

41001275235 SCREW M4 L=10�� M4 L=10

11000329036 V� 15 E-RING 15

41000918737 SCREW M6 L=8�� M6 L=8

11001261538 COUPLING;J!

11001122739 COUPLING RUBBER�b\>cd+

11006317340 COUPLING;J!

11006315741 `e

11006634142 STEPPING MOTORXfg_ijfg

41000611843 SCREW M5 L=25�� M5 L=25

19



10 X-Y 3. ����( )

20

8

9

1

2

3

1

2

4
3

5

6

7

10
11

11

12

11

11

13

14

15

15
16

17

17

18

19 17

17

18

A

A

17

17

18

14

19

15

15
16

20

21

22

5

23

24

25

26

27

2

3

28

29

3

2

27

27

27

2

2

3

3

28

30

1

2

3

31

33

34
35

36

32

37

1

2

38

3

39

40

41

44

45

15

15

46

42

43

47

48

49

8

50

51 3

2

52

B

C

C

B

B



21

X-Y����(3) FEEDING COMPONENTS

��

NO.

��

Part No.
�	 DESCRIPTION


�

Qty

1 10012073 �
 =M5 L 16 SCREW M5 L=16 32

2 10005537 WASHER 5

3 10012318 WASHER 5

4 10002839 SPRING PIN 2

62

62

���� 5

�� 5

�

5 10000984 SCREW M  L=3   9.5 3�
 =M3 L 9.5

6 10063132 DETECTION PLATE 1Y����

7 10063143 FEED SEAT 2������

8 10002028 8SCREW M  L=6   20�
 =M6 L 20

9 10066342 1STEPPING MOTORY��_�!��

10 10063138 1COUPLING"#$

11 10009187 4SCREW M  L=6   8�
 =M6 L 8

12 10011227 1COUPLING RUBBER�%��&'*

13 10012613 1COUPLING"#$

14 10003585 2BEARING6302ZZNR#+

15 10012162 8SCREW M  L=5   5�
 =M5 L 5

16 10065169 2DRIVE GEAR,%/:

17 10005258 6SCREW M × .   L=6 0 75   5�
 × .    =M6 0 75 L 5

18 10005477 3RETAINING RING;�,#<�

19 10060319 2BEARING6202ZZNR#+

20 10063384 1BEARING>�?@J#+

21 10063139 WHEEL SHAFTK%#

22 10010090 1E-RING 15<� 15

23 10051271 1GROOVE OPTOCOUPER[�\]

24 10063133 1SENSOR MOUNTING PLATEY���$^`b

25 10001513 2SCREW M  L=3   6�
 =M3 L 6

26 10063160 1cdef

27 10001943 SCREW M  L=5   20�
 =M5 L 20

gh*

Y�ghbf

14

28 10065616

29 10065614

2

1

Y�ghbi30 10065615 1

31 10000863 8SCREW M  L=4   12�
 =M4 L 12

32 10003334 2E-RING 12<� 12

33 10063137 2#+cde

34 10063134 2cdj#+e

35 10063824 2BEARING16001-ZZ#+

36 10063136 （ ）2Y 800�mn（ ）

37 10003321 2E-RING 32<� 32

38 10063164 2mnpqcde

39 10052298 27201ADB#+

40 10052204 2pqejs

BEARING

41 10012752 4SCREW M  L=4   10�
 =M4 L 10

42 10006400 2WASHER 12.2�� .12 2

43 10053324 2NUTuv�w

44 10065833 2WASHERxz{��

45 10010196 2SCREW M  L=3   3�
 =M3 L 3

10065674 |mn �m}（ ）900Y 900 （ ）2

1

46 10065170 2DRIVEN GEAR~%/:



22

��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

X-Y	
��(3) FEEDING COMPONENTS

48 10063140 （ ）2LINEAR GUIDE RAIL YY 800�����（ ）

10063161 1����49

10052480

16

WASHER 6���� 650

10000109 4WASHER 6.6�� 6.651

10010958

4

SCREW M  L=5 14�� =M5 L 1452

10065673 LINEAR GUIDE RAIL Y��� �����（ ）900Y 900 （ ）2

47 10009103 SCREW M  L=4 16�� =M4 L 16 24



1 .1 ����

22

A

1

2

3

2 4

5

7

6

8

9
10

10

6

11

12

13

8
8

17

14

168

15

A

B

B



���� PNEUMATIC  COMPONENTS

��

NO.

��

Part No.
�	 DESCRIPTION


�

Qty

10052372 PLUD PP30 1

23

1 �
 PP30

10008151 TUBE 10 6 5Φ ×Φ . 2002 ATC PUC1065����

10052376 13 ������


10003458 PLUD APC10-02 10Φ 14 APC10-02 10Φ ������


10052367 HAND  SLIDE  VALVE 15 ATC HSV08���

10003883 SCREW M5 L=10 46 �� =M5 L 10

10064657 FILTER  REGULATOR 17 ���!"#�$�

10008150 TUBE 2.5 4Φ ×Φ 450008 Φ Φ2.5× 4��

10065573 19 ��%&'()

10009467 NUT M5 410 �* M5

10009471 NUT M4 411 �* M4

10064245 2 PORT  SOLENOID  VALVE  GROUP 112 �$+,�

10002180 SCREW M4 L=30 413 �� =M4 L 30

10007583 114 ��%&'

10064244 1 PORT  SOLENOID  VALVE  GROUP 115 /$+,�

10002148 SCREW M3 L=10 216 �� =M3 L 10

10052369 PLUG NSF 04 117 :#�NSF 04



1

40

1 .2 �����（ ）800

25

2

11

4

15

8

8

8

16

9

7

7

9

10

3

4

5

6

2

12

13

14

17
18

19

20

21

22

24

23

25

27

26

28

29

30

31

32

33

35
34

38

36

39

37



26

��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

1 	
��
 LEFT TABLE 110063145

8 1810051846 �� SCREW

2

3 10059444 ���� TOP COLUMN 24

3 10061304 ��� RUBBER PLUG 43

3 �� AIR CYLINDER 28 10054462

SEWING BED COMPONENTS

9 10063165 �����

27 10055066 ����

10 10063144 TABLE���

322 10056183 RUBBER PLUG���

323 10054136 SCREW M6 L=12�� =M6 L 12

324 10012856 WASHER 6.5×12×1!" 6.5×12×1

85 10060098 ZINC ALLOY HINGE#$%$&

6 10003032 NUT M6�' M6 32

1

11 10009008 SCREW M6 L=16�� M6 L=16 16

15 10060340 COVER LABLE()*+,-�� 1

16 10063151 COVER LABLE/:��;� 1

12 10055663 APEX PIN�< 2

13 10041012 WASGER>!"3 2

14 10003874 SCREW M3 L=14�� M3 L=14 2

17 10063147 SMALL TABLE?�� 1

18 10001096 MAGNET@J 2

19 10064183 K[\] 2

20 10005350 SCREW M4 L=8�� M4 L=8 12

21 10051846 SCREW M4 L=8�� M4 L=8 4

22 10063108 ^_`bc� 2

23 10029899 ^_` 2

24 10007096 SCREW M5 L=10 4�� M5 L=10

25 10063107 2?��de�

26 10063109 2^_fg

27 10000259 SCREW M5 L=12 2�� M5 L=12

28 10000909 SCREW M3 L=8 4�� M3 L=8

29 10061934 RFID CODE RECOGNIZER 1RFIDhijkl

30 10063152 2?��m�

31 10003165 SCREW M5 L=10 4�� M5 L=10

32 10063146 RIGHT TABLE 1	
��n

40 10055082 RIGHT TABLE 12pq�6

3 100031415 SCREW M5 L=20 4�� M5 L=20

36 10022252 SCREW M4 L=10 4�� M4 L=10

37 10063114 2��!�

39 10052378 TIE-IN 4�uv]

>w�x�（ ）800



1

40

1 .3 �����（ ）900

27

2

11

4

15

8

8

8

16

9

7

7

9

10

3

4

5

6

2

12

13

14

17

18

19

20

21

22

24

23

25

27

26

28

29

30

31

32

33

35
34

38

36

39

37

3

4

5

6

2

3

4

2

6

4

41

42

42

43



28

��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

LEFT TABLE 1

8 1810051846 	
 SCREW

2

3 10059444 ��
� TOP COLUMN 24

3 10061304 ��� RUBBER PLUG 43

3 �� AIR CYLINDER 28 10054462

9 10063165 �����

27 10055066 ����

10 10065678 TABLE��� ���900

322 10056183 RUBBER PLUG���

323 10054136 SCREW M6 L=12	
 =M6 L 12

324 10012856 WASHER 6.5×12×1!" 6.5×12×1

85 10060098 ZINC ALLOY HINGE#$%$&

6 10003032 NUT M6	' M6 32

1

11 10009008 SCREW M6 L=16	
 M6 L=16 16

15 10060340 COVER LABLE��()*+�� 1

16 10063151 COVER LABLE,-��/� 1

12 10055663 APEX PIN
: 2

13 10041012 WASGER;!"3 2

14 10003874 SCREW M3 L=14	
 M3 L=14 2

17 10065679 SMALL TABLE��� <��900 1

18 10001096 MAGNET>? 2

19 10064183 @JK[ 2

20 10005350 SCREW M4 L=8	
 M4 L=8 12

21 10051846 SCREW M4 L=8	
 M4 L=8 4

22 10063108 \]^_`� 2

23 10029899 \]^ 2

24 10007096 SCREW M5 L=10 4	
 M5 L=10

25 10063107 2<��bc�

26 10063109 2\]de

27 10000259 SCREW M5 L=12 2	
 M5 L=12

28 10000909 SCREW M3 L=8 4	
 M3 L=8

29 10061934 RFID CODE RECOGNIZER 1RFIDfghij

30 10063152 2<��k�

31 10003165 SCREW M5 L=10 4	
 M5 L=10

32 10065677 RIGHT TABLE 1��� lm��n900

40 10055082 RIGHT TABLE 12pq�6

3 100031415 SCREW M5 L=20 4	
 M5 L=20

36 10022252 SCREW M4 L=10 4	
 M4 L=10

37 10063114 2��!�

39 10052378 TIE-IN 4�uv[

1 10065676 ��� lm��w900

41 10066488 1��pqxz2

42 10066487 2��pqxz1

43 10058528 2900{|<�� FLIP PLATE

SEWING BED COMPONENTS;}�~�（ ）900



1 .4 ����（ ）800

29

1

2

5

3

4
6

9

10

1

3

4

11

12

13

7

8

12

14

12

12
14

14

1

1

2

2

2

2
3

4

4

3

9

9

1

1

3

10
4

4

15
16

17

15
16

18

20

22
23

24

21

22
23

24

22

23

24

19

10

28

29

30

31

32

33

34

35
36

35

37
38

39

40

42
41

43

44

45

25

26

27

11



��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

MACHINE FRAME COMPONENTS

30

1 10003131 	
 M8 NUT  8M 12

2 10054069 JOINT A 6��A

3 10055082 12
��6

4 10038972 SCREW M  L=8   35 12	� =M8 L 35

5 10054091 	
 M10 NUT  10M 6

6 20020208 
����� SUPPORT ROD 2

7 20020207 
����� SUPPORT ROD 2

8 20024142 
���� SUPPORT ROD 2

9 10054090 	
 ��M10 NUT LEFT  10M 6

10 10054070 JOINT B 6��B

11 10003077 WASHER 6 4�� 6

12 10052480 SPRING WASHER 6 8���� 6

13 10009008 2SCREW M  L=6   16	� =M6 L 16

14 10054136 6SCREW M  L=6   12	� =M6 L 12

15 10000863 6SCREW M  L=4   12	� =M4 L 12

16 10002954 WASHER 4 6�� 4

17 20024143 1�����

18 20024139 1���
������

19 20024140 1���
������

20 20024141 2���
�����

21 10063103 2��!"�

23 10005537 SPRING WASHER 5 6���� 5

22 10000480 WASHER 6 6�� 6

24 10012073 6SCREW M  L=5   16	� =M5 L 16

25 10003979 3SCREW M   L=10   35	� =M10 L 35

26 SPRING WASHER 10 3���� 10

27 10052041 WASHER 10 3�� 10

28 10001757 1SCREW M  L=8   35	� =M8 L 35

29 SPRING WASHER 8 1���� 8

30 10012839 WASHER 8 1�� 8

10002986

31 10054074 SCREW M20×1.5 1	# M20×1.5

32 10054086 NUT M20×1.5 1�$	
 M20×1.5

33 10063129 ELECTRIC CONTROL BOX  RIGHT DOOR 1%&'�(

34 10063128 ELECTRIC CONTROL BOX LEFT DOOR 1%&'�(

35 10003306 SCREW M5 L=10	� =M5 L 10 18

36 10059339 MAGNET 2)*

37 10059338 METAL HING 2+,-/

38 10009467 NUT M5	
 M5 16

LEFT BAFFLE

39 20024144 RIGHT BAFFLE 1�����

40 20024145 BACK BAFFLE 1:����

41 10005139 SCREW M5 L=12	� =M5 L 12 4

42 10012318 WASHER 5 1�� 5

43 10063117 MACHINE FRAME 1;<>

44 10057044 INTEGRAL ANGLE WHEEL 4?>@VY

45 10003093 SCREW M8 L=20	� =M8 L 20 16

;<Z�（ ）800



1 .5 ����（ ）900

31

1

2

5

3

4
6

9

10

1

3

4

11

12

13

7

8

12

14

12

12
14

14

1

1

2

2

2

2
3

4

4

3

9

9

1

1

3

10
4

4

15
16

17

15
16

18

20

22
23

24

21

22
23

24

22

23

24

19

10

28

29

30

31

32

33

34

35
36

35

37
38

39

40

42
41

43

44

45

25

26

27

11



��

NO.

��

Part No.
�� DESCRIPTION

��

Qty

32

1 10003131 	
 M8 NUT  8M 12

2 10054069 JOINT A 6��A

3 10055082 12
��6

4 10038972 SCREW M  L=8   35 12	� =M8 L 35

5 10054091 	
 M10 NUT  10M 6

6 20020208 
����� SUPPORT ROD 2

7 20020207 
����� SUPPORT ROD 2

8 20024142 
���� SUPPORT ROD 2

9 10054090 	
 ��M10 NUT LEFT  10M 6

10 10054070 JOINT B 6��B

11 10003077 WASHER 6 4�� 6

12 10052480 SPRING WASHER 6 8���� 6

13 10009008 2SCREW M  L=6   16	� =M6 L 16

14 10054136 6SCREW M  L=6   12	� =M6 L 12

15 10000863 6SCREW M  L=4   12	� =M4 L 12

16 10002954 WASHER 4 6�� 4

17 20024143 1�����

18 20025256 1���
������

19 20025257 1���
������

20 20024141 2���
�����

21 10063103 2��!"�

23 10005537 SPRING WASHER 5 6���� 5

22 10000480 WASHER 6 6�� 6

24 10012073 6SCREW M  L=5   16	� =M5 L 16

25 10003979 3SCREW M   L=10   35	� =M10 L 35

26 SPRING WASHER 10 3���� 10

27 10052041 WASHER 10 3�� 10

28 10001757 1SCREW M  L=8   35	� =M8 L 35

29 SPRING WASHER 8 1���� 8

30 10012839 WASHER 8 1�� 8

10002986

31 10054074 SCREW M20×1.5 1	# M20×1.5

32 10054086 NUT M20×1.5 1�$	
 M20×1.5

33 10063129 ELECTRIC CONTROL BOX  RIGHT DOOR 1%&'�(

34 10063128 ELECTRIC CONTROL BOX LEFT DOOR 1%&'�(

35 10003306 SCREW M5 L=10	� =M5 L 10 18

36 10059339 MAGNET 2)*

37 10059338 METAL HING 2+,-/

38 10009467 NUT M5	
 M5 16

LEFT BAFFLE

39 20024144 RIGHT BAFFLE 1�����

40 20024145 BACK BAFFLE 1:����

41 10005139 SCREW M5 L=12	� =M5 L 12 4

42 10012318 WASHER 5 1�� 5

43 10065672 MACHINE FRAME 1;<> ?@V900

44 10057044 INTEGRAL ANGLE WHEEL 4YVZ[\

45 10003093 SCREW M8 L=20	� =M8 L 20 16

MACHINE FRAME COMPONENTS?@]�（ ）900



16.����

33

1,2,3,4
5 6 7, ,

9

10

11

12

8

13 14 15, ,

16

17

18

20

19

21

22

23 24

25

26

31

29

30

34

32

33 29
35 36

3837

28

27

39 40

42

41



���� ACCESSORIES  COMPONENTS

��

NO.

��

Part No.
�� DESCRIPTION

	


Qty

HEXAGONAL  WRENCH   .2 5

2 10009687 ��
�� HEXAGONAL  WRENCH 13 3

3 10009689 ��
�� HEXAGONAL  WRENCH 14 4

5 10003369 ��� 8×1 0 WRENCH  8×1 0 1

6 10003368 ��� 9×1 1 WRENCH  9×1 1 1

8 10005356 �� OLI  CAN 1

9 10004247 ���� TWEEZERS 1

10011143 �� SM9/64"×40 L=7 SCREW  SM9/64"×40  L=7 1

1 10000396 ��� FELT 11

1 10000398 ��� THREAD  GUIDE 12

1 10010994 ���� SCREW  DRIVER  LARGE 13

1 10010995 ���� SCREW  DRIVER  MIDDLE 14

1 10013185 ���� SCREW  DRIVER  SMALL 15

1 60000115 !#$ INPUT  TUBE 16

1 %&'�(� SMALL NEEDLE PLATE8 10041780 1

20 10053820 )( DP×5 1 0# NEEDLE  DP×5 1 0# 10

19 10063086 +, BOBBIN 2

29 10011570 �� SM11/64"×40 L=7 SCREW  SM11/64"×40  L=7 (4)

30 10011680 JK 4.6×9.7×0.8 WASHER  4.6×9.7×0.8 (2)

31 10011636 Y[� SAFETY  PLATE (1)

32 10011677 ��] HINGE  SCREW (1)

33 10011678 ^_ SPRING (1)

34 10011684 Y[�`�� SAFETY  PLATE INSTALLING  PLATE  B (1)

35 10011632 Y[�b SAFETY  PLATE INSTALLING  PLATE  A (1)

36 10011633 c� SCREW  PIN (1)

37 10010370 �d SM11/64"×4 0 NUT  SM11/64"×4 0 (1)

38 10011682 �d SM3/16"×28 NUT  SM3/16"×28 (1)

28 20004358 efghi�� SAFETY  PLATE  ASM 1

34

7 10003368 ��� 9×1 1 WRENCH  9×1 1 1

4 10009689 ��
�� 5 HEXAGONAL  WRENCH  5 1

11 10009685 ��
�� 2.5

10

201 k7 10060484 38IC

121 10040794 Ul

122 10047881 PDSm�n�pqsu

123 10041948 750%&')vi MACHINE  HEAD  COVER

124 10051549 5775gwi

125 10041496 )vxz

126 10000159 ��{ ACCESSORY BOX

127 10057269 |}`�� THREAD  STAND

39 10004176 ^_ 1SPRING

40 10039203 ~}_ 1SPRING

41 10059336 &�)������ 1

42 10057350 �}��� 1BOBBIN WINDER UNIT



17 1.�����( )

1

35

2

3

2

4

5

6

4

5

6

9

8

7

7

8

10

11

12

13

14

15

A

A

21

20

1918

23 24

26

27

25

28

29

31

32

33

35
34

34

36

37

48

39

40

45

46

47

48

30

22

49

50

51

52

53

44

43

41

42

16 17

54



�����( )1

��

NO.

��

Part No.
	
 DESCRIPTION

��

Qty

1

36

��
�� 110062443

2 �� =M5 L 7.8 SCREW M5 L=7.8 1810012599

3 ��
 32 110061357

4 �� M4 L=12 SCREW M4 L=12 210003049

5 ��� -32 44 210035669

6 �� M4 210009471

7 �� =M5 L 16 SCREW M5 L=16 810003164

8 ��
���B 210062450

9 ��
 80W 110058816

10 ���
 300010058871

���! 5

��
"# 1

11

12

13 $%&_��
 110060529

14 LED'*+*, 110062451

15 ��"#/� 1

16 /:;� 110067057

SCREW M4

21

<�> 110059421

20

<�>?@A�� 310059423

10059777

10062442

10062441

WIPER MECHANISM COMPONENTS

22

��<�>� 110059417

23

10005041

24

10059422

25

110062429

26

310012318 WASHER 5

GJKUVX�

Y� 5

<�>?@Z[ 2

�� M4 L=10 SCREW M4 L=10 2

27

310014395 SCREW M4 L=14�� M4 L=14

28

110062427 \]>�

29

110062428 \]>�^`��

30

110062424 GJKUb

31 110062448 \�>50.8

32 110062426 \]>�

33 110062425 \]c�

34

35

36

110062421 �d"

37

110062422 edfg

38

110062447 JOINTdifg

39

110058749 j�dklm

210012014 SCREW M5 L=4�� M5 L=4

40

210040655 SCREW M4 L=4�� M4 L=8

41

110066218 npb

42

110066216 800qsuj�d
v�

43

110060555 \�>G`Y�

10062433 <�>VXm 1

17 10010953 �� M5 L=10 SCREW M5 L=10 5

48

49

47

10048475 �w M8 L=16 SCREW M8 L=16 2

44

110062606 ��
 40

xm��m 1

46

10058739

45

410007096 SCREW M5 L=10�� M5 L=10

19

18

Z[Y� 8 210002986

Y� 8 210003031 WASHER 8

SPRING WASHER 8

{:;� 110067056

��+|}��fgM12 210059225



�����( )1

��

NO.

��

Part No.
	
 DESCRIPTION

��

Qty

37

WIPER MECHANISM COMPONENTS

50

51

52

53


�������M22 210058824

54

������ �1 300010059881

2��� 420010059882

����� 450010060023

���!�� �3 500010060097



18 2.�����( )

38

9

10

11

12

13

12
11

10

10

11

12

14

8

15

16.17

1

2

3

4

5

6

7

18 19



�����( )2

��

NO.

��

Part No.
	
 DESCRIPTION

��

Qty

39


��2 1

���� 5 910005537

�� 5 910000480

10063247

WIPER MECHANISM COMPONENTS

10003164 �� M5 L=16 SCREW M5 L=16 9

WASHER 5


����� 110059413

SPRING WASHER 5

1

2

3

4

5

6

7

��� 32-44 210035669

800���!"� 110066213

8

!"�# 110062415

9

!"$ 110065595

10

!"% 110065596

&'�*+,/ 110062416

:
;< 110059428

32 3>?@ B 110061357

PE AD34.5( 29)FJ- KU 30010065597

40 1.5>?@ B 110065589

40 2.5>?@ B 210062606

&'�*+VXY40 410062758

11

12

13

14

15

16

17

18

&'�Z�_['� 500W 11006199119


	M6系列封面
	M6系列目录
	1机头、外装部件
	1机头、外装部件目录
	2上轴、针杆部件
	2上轴、针杆部件目录
	3中压脚部件
	3中压脚部件目录
	4辅助压脚部件
	4辅助压脚部件目录
	5松线部件
	5松线部件目录
	6下轴及剪线部件
	6下轴及剪线部件目录
	6下轴及剪线部件目录2
	7润滑部件
	7润滑部件目录
	8X-Y送料部件（1）
	8X-Y送料部件（1）目录
	9X-Y送料部件（2）
	9X-Y送料部件（2）目录
	10X-Y送料部件（3）
	10X-Y送料部件（3）目录1
	10X-Y送料部件（3）目录2
	11气动部件
	11气动部件目录
	12大缝台部件（800）
	12大缝台部件（800）目录
	13大缝台部件（900）
	13大缝台部件（900）目录
	14机架部件（800）
	14机架部件（800）目录
	15机架部件（900）
	15机架部件（900）目录
	16附件部件
	16附件部件目录
	17上激光部件（1）
	17上激光部件（1）目录1
	17上激光部件（1）目录2
	18上激光部件（2）
	18上激光部件（2）目录

